
Citation: Lima, D.; Li, L.; Appleby, G.

A Review of Renewable Energy

Technologies in Municipal

Wastewater Treatment Plants

(WWTPs). Energies 2024, 17, 6084.

https://doi.org/10.3390/en17236084

Academic Editors: Marin Ugrina and

Jelena Milojković

Received: 1 November 2024

Revised: 25 November 2024

Accepted: 26 November 2024

Published: 3 December 2024

Correction Statement: This article

has been republished with a minor

change. The change does not affect

the scientific content of the article and

further details are available within the

backmatter of the website version of

this article.

Copyright: © 2024 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article
[...]
bacteria activity, electrodes material, and internal resistance. MFCs vary in design, size,
and power density. For example, small-scale cells can have a high-power density (i.e.,
above 500 W/m3), while large ones may have lower density (i.e., 30 W/m3). The MFC scale
up usually occurs via enlarging the single reactor or combining multiple reactors in one
system. MFC technology has been receiving lots of attention in research, but it is still in the
early stages of development [161,162].

The main drawbacks of MFCs include the process efficiency, power densitiy, longer
start-up times, performance variability, and sensitivity. However, the main advantages
of MFCs include energy savings (i.e., aeration and sludge treatment processes) and less
sludge production. MFCs can operate in either batch or continuous mode, which usually
depends on the wastewater characteristics, cell design, microorganisms group, and elec-
trode materials [162]. Table 15 highlights some studies that have investigated the MFC
technology applied to municipal and domestic wastewater treatment. As shown in Table 15,
the coulombic efficiency may vary significantly due to several factors, including microbial
metabolism, electrode material and configuration, system performance, substrate character-
istics and concentration, and operating conditions. As these parameters are different across
the different experiments, they lead to different values.



Energies 2024, 17, 6084 27 of 52

Table 14. Studies on MEC using wastewater from different WWTPs.

Ref. Feedstock Parameters Gas Production

[163]

Wastewater collected prior to
primary clarification from the
Howdon WWTP, in
Newcastle, UK.

100 L dual-chamber MEC with 6-cell cassettes (88 L working volume). Anode and
cathode electrodes surface area of 16.4 and 3.4 m2/m3 (anode-to-cathode ratio of
5:1), respectively.

H2 continuously generated for 1 year with average production rate of 7 L/m3.d.
Average energy recovery and coulombic efficient were 48.7% and 41.2%,
respectively.

[164]

Different types of wastewater,
including urban wastewater
from Rubi WWTP, in
Barcelona, Spain.

130 L dual-chamber MEC with 10-cell cassettes. Anode-to-cathode ratio volume of
3.5:1, and used an anionic exchange membrane (AEM) to separate the chambers.

The average H2 production was 32 L/m3.d with 95% of purity (5% was methane).
The OM removal efficiency was around 25% for a 2-day retention time and OLR of
0.25 gCOD/L.d.

[165] Wastewater obtained from a
domestic WWTP in England.

175 L dual-chamber MEC with 13 m2/m3 cathode specific area and 34 m2/m3

anode surface area-to-volume ratio under 5 h HRT.
The average H2 production was 5.2 L/m3.d with 93% purity, and the COD removal
was 63.5%.

[166]
Primary sludge collected from
the Gold Bar WWTP in Alberta,
Canada.

Dual-chamber MEC. Anode and cathode about 0.42 and 0.17 L, respectively. A
40 cm2 membrane to separate the chambers. Semi- continuous fed mode (45 mL/d)
and residence time of 8 days.

The H2 production rate found was 145 L/m3.d, and the COD removal efficiency
was up to 73%.

[167]
Raw sludge obtained from a
WWTP in Jinju,
Republic of Korea.

2.5 L reactor with 16 mm anode-cathode electrode. Reactors under 30, 35 and 40 ◦C
for 6 days and stirred at 100 rpm. Operated in fed-batch mode. Raw and seed
sludge was mixed under 7:3 ratio.

Maximum CH4 production was 111 L/m3 under 35 ◦C, whereas under 30 ◦C and
40 ◦C, the CH4 production was 85 L/m3 and 98 L/m3, respectively. The CH4 yield
at 30 ◦C and 40 ◦C was 82.1 L/kgCOD and 77.1 L/kgCOD, respectively.

[168]
Wastewater collected from the
municipal WWTP of Leon,
in Spain.

Single-chamber 3 L membrane less MEC operated under batch and continuous
mode at 21 ◦C with 4 h, 8 h, 12 h and 24 h HRTs

At batch mode, CH4 production rate was 1.3–1.4 L/m3.d and 54% COD removal
efficiency. The energy and net-energy consumptions were 2.92 and
2.14 kWh/kgCOD.

Table 15. Studies related to MFC technology using municipal or domestic wastewater.

Ref. Feedstock COD on Wastewater MFC System COD
Removal Rate

Maximum
Power Density

Max Energy
Recovery

Coulombic
Efficiency

Operation
Time/HRT

[161]

Wastewater collected
from the Pepper’s

Ferry Regional WWTP, in
the USA.

155 mg/L. 96 tubular MFC modules
(2 L liquid each) 76.8% - 0.006 kWh/m3 - 1 year and

18 h HRT.

[162]

Effluent from the
primary clarifier
of a WWTP, in
Switzerland.

Up to 130 mg/L.

45 L (4 units with
11.2 L each)

used in a full-scale
WWTP.

13.5–67% 73 4, 82 5,
80 6 mW/m2 0.012 kWh/m3 24.8% 9 months and

12–44 h HRT

[169]

Municipal wastewater
from 2 WWTPs

(Xiao Jiahe and Yong
Feng), in China.

60–100 mg/L
(Xiao Jiahe),

200–400 mg/L
(Yong Feng).

1000 L system
(50 stacked modules,

20 L each).
70–80% 60 W/m3 0.033 kWh/m3 41–75% 100 days to 1 year,

2 h HRT.



Energies 2024, 17, 6084 28 of 52

Table 15. Cont.

Ref. Feedstock COD on Wastewater MFC System COD
Removal Rate

Maximum
Power Density

Max Energy
Recovery

Coulombic
Efficiency

Operation
Time/HRT

[170]

Primary effluent
wastewater from

Pennsylvania State
University WWTP, in US.

376–428 mg/L.

3 cell sizes: 0.028 2 L,
0.22 3 L and 85 1 L. CSA:
15 m2/m3 (small) and

7.3 m2/m3 (big)

75–80% 83 1 W/m3/
3042 W/m3 - 13–27% -

[171]

Primary effluent
wastewater from the
Pennsylvania State

University WWTP, in US.

480–1010 mg/L

2 L reactor (1.4 L liquid
vol.). A total of 0.86 L

anode volume and CSA
of 29 m2/m3.

57% 22 W/m3 - 4.4% (min) and
42% (max) 8 h HRT

[172]

Effluent from the
primary clarifier from the

Haeundae domestic
WWTP, in Korea.

144 mg/L.
5 MFC units (150 mL

each) in series.
CSA: 400 m2/m3

34% 16.7 W/m3 - 12% 8 months
2.5 h HRT

[173]

Wastewater from
primary clarifier from a

municipal WWTP, in
Switzerland.

200–450 mg/L
1000 L system

(64 MFC × 16.25 L each)
into 4-quadruple stacks.

34.4–95.4% - 0.015–0.060 kWh/m3 4.7–14.9%
(25% max) 18 months

[174]

Effluent from the
primary clarifier of the

Mumbai municipal
WWTP, in India.

1650 mg/L 0.7 L system. 68% 621 mW/m2 - 47–48%. -

[175]
Wastewater collected from

Al Gabal Al Asfar
WWTP, in Egypt.

92–350 mg/L
Double chamber MFC
with 2 × 0.3 L (anode

and cathode)

Up to
72.85%.

209 7 mW/m2/
117 8 mW/m2 - - 24 h HRT

[176]

Effluent from primary
clarifier from the

Taiping municipal
WWTP, in China

200–350 mg/L 1.5 m3 system
63%

(92% max) 406 mW/m3 0.0034 kWh/m3 - 5 h HRT

1—large MFC; 2—small MFC; 3—medium MFC; 4—44 h HRT; 5—22 h HRT; 6—12 h HRT; 7—in summer; 8—in winter; CSA: Cathode surface area.



Energies 2024, 17, 6084 29 of 52

3.1.6. Hydropower

Hydroelectric power is known as one of the most economical and popular energy
resources. Hydropower is an affordable source of electricity, and compared to other sources,
it has a relatively low cost during the project lifespan in terms of maintenance and opera-
tions costs. It is a flexible type of renewable energy resource that can be widely applied in
WWTPs by using the water flow potential to generate renewable energy [177]. In a WWTP,
the possible locations for installing a hydropower system typically include the upstream
(raw/untreated wastewater) or downstream (treated effluent). Usually, it is classified based
on size, including micro (1–100 kW), mini (0.1–1 MW), small (1–10 MW), and large (above
10 MW). The power output from a hydropower turbine is directly dependent on the water
flow rate and available head. There are different types of hydropower turbines available
on the industry, including an Archimedes screw, Crossflow, Francis, Kaplan, Pelton, and
Propeller [178]. Some researchers have studied the application of hydropower in WWTPs,
and some works are summarised in Table 16.

Ref. [178] listed 46 WWTPs that had installed hydropower systems (17 micro, 22 mini,
and 7 small). Among them, 12 plants used Pelton turbines, 10 used Kaplan, 2 used Propeller
type, 2 used Francis, 2 used pumps working as turbines (PATs), and the remaining were
not specified. The authors noticed that the adoption of hydropower technology was not
very high when compared to other types of renewable energy technologies. Some real
hydropower plants which were installed at different WWTPs are listed in Table 17.

3.1.7. Water Electrolysis

Water electrolysis is a technology where an electric current is passed through water,
splitting it into hydrogen and oxygen. This method is valued for its potential to generate
clean hydrogen fuel (also known as green hydrogen), when the electricity used in the
process comes from a renewable source. In WWTPs, hydrogen can be used to power
CHP technologies, including FC, GT, or even modified ICEs, or can be injected into the
gas network following the standards regarding the hydrogen-blending constraints. The
oxygen part is a valuable element and can also be used in the wastewater treatment process.
Oxygen in a WWTP can be used is in the aeration process, which is vital for the biological
treatment of wastewater. In the activated sludge process, oxygen is supplied to the aeration
tanks to support the growth of aerobic microorganisms that break down organic pollutants.
Additionally, in advanced treatment stages such as membrane bioreactors (MBRs) or in sys-
tems focusing on nutrient removal, controlled oxygen levels can improve the performance
of both nitrification and denitrification processes. Water electrolysis is a promising technol-
ogy, and the possibility of using treated effluents from municipal WWTPs as the source of
water for electrolysis can potentially enhance sustainable hydrogen production in these
facilities. However, to utilise the treated effluent from a WWTP as a water supply, it must
meet specific requirements, including being purified and demineralised and exhibiting a
conductivity lower than 5 µS/cm [179,180].

Additionally, depending on the quality of the treated effluent, some further tertiary
treatments may be required, including chemical treatments, accelerated filtration, ultrafil-
tration, nanofiltration, coagulation, reverse osmosis, ion exchange, and electrodeionization.
Water electrolysis can be a competitive technology in terms of costs. For example, hydrogen
production via water electrolysis can range between USD 2.05 and 10.5/kg H2, whereas
the costs for sewage sludge pyrolysis can be around USD 1.2–2.2/kg H2, and the steam
methane reform method is about USD 1.14/kg H2 [180].



Energies 2024, 17, 6084 30 of 52

Table 16. Studies that considered hydropower technologies applied in WWTPs.

Ref. Study Aims Main Findings

[177] Investigate the hydro potential in a
WWTP in Wisconsin, in the USA.

• WWTP parameters: 190 MGD effluent flow, 3 m head, 6.5–9 m3/s flow rate.
• Hydro turbine parameters: Kaplan design, 271 kW nominal capacity, output between 150 kW and 207 kW, 100–200 rpm and inlet mass

flow between 5000 and 10,000 kg/s. Expected savings was estimated to be around 1.56 GWh/year

[178] Assess the potential of hydropower
technology in WWTPs

• Listed 49 real cases studies of hydro application in WWTPs in different countries.
• Details of the hydro projects included installed capacity, potential energy generation, capacity, available head and water flow.

[181]

Investigate the benefits/feasibility of a
hydropower system in Zeekoegat
WW-TP, in South Africa (60 mL/d
capacity).

• 3 × 6.7 kW siphon turbines were considered in the study based on head net and flow discharge of 3.6 and 0.37 m3/s (each unit).
• Economic analysis results included 30 years of design life, 9 years pp, total investment, maintenance and annual costs were USD 69,000,

USD 691, and USD 7520, respectively.
• System could produce 181.3 GWh/year and for a 20-year project, the potential cost savings would be approx. USD 437,500.

[182]
Evaluate the energy recovery potential
and economic viability of different
WWTPs in Ireland and UK.

• In the UK, 5 out of 11 plants were economically viable: (a) Beckton (4 years pp, 2.6 m head, 14 m3/s flow, 234 kW, EUR 816,000 c.c., EUR
203,000 a.s.), (b) Knostrop (3.1 years pp, 8.5 m head, 4.3 m3/s flow, 184 kW, EUR 623,200 c.c., EUR 202,800 a.s.), (c) Crosness (4 years pp,
4 m head, 7.2 m3/s flow, 184 kW, EUR 633,000 c.c., EUR 159,600 a.s.), (d) Minworth (4.2 years pp, 4 m head, 6.3 m3/s flow, 32.5 kW, EUR
249,000 c.c., EUR 28,000 a.s.), (e) Long Reach (8.8 years pp, 1.7 m head, 3 m3/s flow, 25.5 kW, EUR 222,800 c.c., EUR 22,000 a.s.).

• In Ireland, 3 out of 14 plants were economically viable (<10 years pp): 2 largest plants: Ringsend (5.1 years pp, 3.7 m head, 4.4 m3/s
flow, 103 kW, EUR 443,000 c.c., and EUR 87,000 a.s.) and Carrageenan (7.7 years pp, 4 m head, 1.2 m3/s flow, 30 kW, EUR 195,000 c.c.,
EUR 25,400 of a.s.).

[183]
Study the hydro potential of treated
wastewater discharged from the Torun
WWTP, in Poland.

• WWTP maximum treatment capacity of 90,000 m3/day and 0.5 m3/s average wastewater flow.
• The highest turbine power (24.8 kW) was based on maximum wastewater flow of 0.56 m3/s and system efficiency of 66.35% and

maximum hydraulic head of 7.5 m, whereas the lowest turbine power (14.8 kW) based on system efficiency of 53.7% and flow of
0.39 m3/s.

[184]
Study the implementation of micro
hydropower turbines in 4 different
WWTPs, in Ireland.

• The WWTPs included Ringsend (1640,000 PE, 377,600 m3/d flow rate, and 3.7 m head), Carrigrennan (413,000 PE, 102,000 m3/d flow
rate, and 4 m head), Navan (50,000 PE, 10,000 m3/d flow rate, and 16.3 m head), and Greystones (40,000 PE, 8000 m3/d flow rate, and
6 m head).

• For Ringsend, the power output, annual savings, project cost and pp were 103 kW, EUR 87,000/year, EUR 442,000 and 5.1 years. For
Carrigrennan, it was 30 kW, EUR 25,400/year, EUR 195,000 and 7.7 years. For Navan, it was 11.8 kW, EUR 10,000/year, EUR 77,200 and
7.8 years, and for Greystones, 3.5 kW, EUR 3000/year, EUR 50,000 and 16.9 years.



Energies 2024, 17, 6084 31 of 52

Table 16. Cont.

Ref. Study Aims Main Findings

[185] Feasibility study of hydropower in
Kiheung Respia WWTP, South Korea.

• WWTP parameters: 0.35 m3/s flow rate, and 4.3 m available head. System efficiency and electrical power output were 83%, and
12.3 kW.

• Up to 96% of the total effluent treated by the facility could be used to generate electricity (able to produce 68 MWh/year).

[186] Hydro system a WWTP,
in Pakistan.

• Plant’s parameters: 1.5 m net head and 0.24 m3/s flow rate. Archimedes screw turbine used for the study for low heads.
• Hydro system of 1.96 kW.

[187]
Investigate the performance of propeller
turbines in recovering energy in the
aeration tank of a WWTP.

• Data collected from 13 WWTPs were analysed in the study.
• The proposed microturbine system could generate around 3.8 GWh/year and provide a potential savings up to 15.7% and USD 260,500

on the plant’s annual electricity consumption and annual cost savings, respectively.
• The cost of system’s implementation varied from USD 191,400 to USD 528,00, and the average p.p. was considered as 15 years.

[188]
Find the optimal design and best
hydropower technology for Tatlar
WWTP, in Turkey.

• Tatlar WWTP had the capacity to treats 765,000 m3/d (plan to be 1377, 000 m3/d by 2025).
• Plant’s parameters: 12.5 m3/s average flow.
• 2 turbines studied: (i) Archimedean turbine, the payback period, energy generation, investment, O&M, and average energy revenue

were 2.4 years, 7.88 GWh/year, EUR 709,000/year, EUR 13,600/year and EUR 2172,000, respectively. (ii) Kaplan model, the payback
period, energy generation, investment, O&M, and average energy revenue were 3.2 years, 8.6 GWh/year, EUR 773,500/year, EUR
57,000/year and EUR 2279,000, respectively. The Archimedean screw type was selected as a better option.

[189] System at Clarkson WWTP (Canada). • WWTP the capacity to treat 350 mL/d of wastewater. Up to 1.1 GWh/year of electricity could be generated on-site.

pp: Payback period; c.c.: capital costs; a.s.: annual savings.



Energies 2024, 17, 6084 32 of 52

Table 17. Hydropower plants installed in WWTPs [190].

WWTP Location Turbine Type Total Installed
Power (kW) Flow (m3/s) H (m)

North Head, Sydney Australia Kaplan 4500 3.5 60